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saravas. FCC RF Test Report Report No. : FR3N0102F

Maximum power spectral density E.l.LR.P

Test Result
s A | sl [dgni;sl\lljlllhz] [dBIErlJl?NFI)Hz] 55@&'35 e

Antl 5845 2.71 3.87 <20.00 PASS
Ant2 5845 3.03 4.19 <20.00 PASS
total 5845 5.88 10.05 <20.00 PASS
Antl 5865 2.32 3.48 <20.00 PASS
11A-CDD Ant2 5865 2.93 4.09 <20.00 PASS
total 5865 5.65 9.82 <20.00 PASS
Antl 5885 2.81 3.97 <20.00 PASS
Ant2 5885 3.16 4.32 <20.00 PASS
total 5885 6.00 10.17 <20.00 PASS
Antl 5845 2.38 3.54 <20.00 PASS
Ant2 5845 2.70 3.86 <20.00 PASS
total 5845 5.55 9.72 <20.00 PASS
Antl 5865 2.34 3.50 <20.00 PASS
11AC20MIMO Ant2 5865 2.37 3.53 <20.00 PASS
total 5865 5.37 9.54 <20.00 PASS
Antl 5885 2.84 4.00 <20.00 PASS
Ant2 5885 2.71 3.87 <20.00 PASS
total 5885 5.79 9.96 <20.00 PASS
Antl 5835 0.27 1.43 <20.00 PASS
Ant2 5835 0.10 1.26 <20.00 PASS
total 5835 3.20 7.37 <20.00 PASS

11AC40MIMO
Antl 5875 -0.04 1.12 <20.00 PASS
Ant2 5875 0.30 1.46 <20.00 PASS
total 5875 3.14 7.31 <20.00 PASS
Antl 5855 -3.21 -2.05 <20.00 PASS
11AC80MIMO Ant2 5855 -3.31 -2.15 <20.00 PASS
total 5855 -0.25 3.92 <20.00 PASS
Antl 5815 -7.37 -6.21 <20.00 PASS
11AC160MIMO Ant2 5815 -7.28 -6.12 <20.00 PASS
total 5815 -4.31 -0.14 <20.00 PASS
Antl 5845 2.46 3.62 <20.00 PASS
Ant2 5845 2.25 3.41 <20.00 PASS
total 5845 5.37 9.54 <20.00 PASS
Antl 5865 2.09 3.25 <20.00 PASS

11AX20MIMO
Ant2 5865 2.06 3.22 <20.00 PASS
total 5865 5.09 9.26 <20.00 PASS
Antl 5885 2.61 3.77 <20.00 PASS
Ant2 5885 2.34 3.50 <20.00 PASS
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saravas. FCC RF Test Report Report No. : FR3N0102F

total 5885 5.49 9.66 <20.00 PASS
Antl 5835 0.22 1.38 <20.00 PASS
Ant2 5835 0.41 1.57 <20.00 PASS
total 5835 3.33 7.50 <20.00 PASS
11AX40MIMO
Antl 5875 0.45 1.61 <20.00 PASS
Ant2 5875 0.96 2.12 <20.00 PASS
total 5875 3.72 7.89 <20.00 PASS
Antl 5855 -2.73 -1.57 <20.00 PASS
11AX80MIMO Ant2 5855 -2.57 -1.41 <20.00 PASS
total 5855 0.36 4.53 <20.00 PASS
Antl 5815 -5.68 -4.52 <20.00 PASS
11AX160MIMO Ant2 5815 -5.73 -4.57 <20.00 PASS
total 5815 -2.69 1.48 <20.00 PASS
Antl 5845 0.99 2.15 <20.00 PASS
Ant2 5845 1.34 2.50 <20.00 PASS
total 5845 4.18 8.35 <20.00 PASS
Antl 5865 0.91 2.07 <20.00 PASS
11BE20MIMO Ant2 5865 1.20 2.36 <20.00 PASS
total 5865 4.07 8.24 <20.00 PASS
Antl 5885 1.20 2.36 <20.00 PASS
Ant2 5885 1.27 2.43 <20.00 PASS
total 5885 4.25 8.42 <20.00 PASS
Antl 5835 -1.60 -0.44 <20.00 PASS
Ant2 5835 -1.33 -0.17 <20.00 PASS
total 5835 1.55 5.72 <20.00 PASS
11BE4OMIMO
Antl 5875 -0.89 0.27 <20.00 PASS
Ant2 5875 -0.84 0.32 <20.00 PASS
total 5875 2.15 6.32 <20.00 PASS
Antl 5855 -3.96 -2.80 <20.00 PASS
11BES8OMIMO Ant2 5855 -4.16 -3.00 <20.00 PASS
total 5855 -1.05 3.12 <20.00 PASS
Antl 5815 -6.57 -5.41 <20.00 PASS
11BE160MIMO Ant2 5815 -6.24 -5.08 <20.00 PASS
total 5815 -3.39 0.78 <20.00 PASS
Sporton International Inc. (Kunshan) Page Number 1 A2-80 of 105

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO102F

Test Graphs

11A-CDD_Antl_5845

Spectrum |

(=]

Ref Level 20.00 dBm
j& Att 30 dB
Count 100/100

Offset 14.35de @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dem

M1[1] 2.71dBm

5.8395010 GHz

0 dBm

-10 dBm

-20 dém

-30 dBm

[-30 aBrm—

-50 dBm

-60 dBm

-70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

( N

Date: Z8.FEB.2024 11:18:53

] W e

11A-CDD_Ant2_5845

Spectrum |

(=]

Ref Level 20.00 dBm
J Att 30 dB
Count 100/100

Offset 14,45 dB @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dem

M1[1] 3.03 dBm

5.8392110 GHz

0 dBm

-10 dBm

-20 dém

-30 dBm

40 dBm—

-50 dém

-60 dBm

-70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

( i

Date: 28.FEB.2024 11:19:07

] Crinnid e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-81 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11A-CDD_Antl_5865

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

SWT

Offset 14.49 dB @ RBW 1 MHz
5.7 ps @ ¥VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

2.32 dBm
5.8640740 GHz

0dem

-10 dBm

-20 dBm

-30 dBm

-40 dBrm

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz

691 pts

Span 40.0 MHz

11:19:24

11A-CDD_Ant2_5865

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 1461 de @ RBW 1 MHz
SWT 5.7 ps @ ¥YBW 3 MHz

Mode Auto FFT

@ 1Rm View

10 dBm

M1[1]

2.93 dBm
5.8591530 GHz

M1

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz

691 pts

Span 40.0 MHz

11:19:28

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-82 of 105



saronis. FCC RF Test Report Report No. : FR3N0102F

11A-CDD_Antl_5885

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.71 dB @ RBW 1 MHz

o Att 30de  SWT 5.7 ps @ VYBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] 2.81 dBm
5.8882420 GHz
10 dBm

0dem

/ \
/ \

=30 dBm
0 o] =
-50 dBm
-60 dBm
=70 dBm
CF 5.885 GHz 691 pts Span 40.0 MHz
( i ] T

11A-CDD_Ant2_5885

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.83 dB @ RBW 1 MHz

o Att 30de  SWT 57 ps @ YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 3.16 dBm
5.8889360 GHz
10 dBm

0 dBm

[ \
/ \

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.885 GHz 691 pts Span 40.0 MHz

| Jil ] [T

Sporton International Inc. (Kunshan) Page Number 1 A2-83 of 105
TEL : +86-512-57900158

FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AC20MIMO_Ant1_5845

Spectrum

(=]

Ref Level 20.00 dBm  Offset 14.33 dB @ RBW 1 MHz

o Att 30de  SWT 5.7 ps @ VYBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] 2.38 dBm
5.8418740 GHz
10 dBm
M1
-
0dem

-10 dBm /

-20 dBm /

-30 dBm

= B

-50 dBm

-60 dBm

=70 dBm

CF 5.845 GHz 691 pts

Span 40.0 MHz

‘ 1 ‘

Date: 28.FEB.2024 11:20:27

11AC20MIMO_Ant2_5845

Spectrum

(=]

Ref Level 20.00 dBm Offset 14.43 dB @ RBW 1 MHz

o Att 30dB  SWT 5.7 ps @ ¥YBW 3 MHz
Count 100/100

Mode Auto FFT

@ 1Rm View

M1[1]

10 dBm

2.70 dBm
5.8494570 GHz

1

S RS S —
0 dBm

-10 dBm /

20 dBm /

-30 dBm

=40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.845 GHz 691 pts

Span 40.0 MHz

‘ I ‘

Date: 28.FEB.2024 11:20:40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-84 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AC20MIMO_Ant1_5865

Spectrum

(=]

Ref Level 20.00 dBm  Offset 14.47 dB @ RBW 1 MHz

o Att 30dB  SWT 57 ps @ ¥VBW 3 MHz Mode auto FFT
Count 100/100

@ 1Rm Yiew

M1[1]

10 dBm

2.34 dBm
5.8599640 GHz

0dem

-10 dBm /

-20 dBm /

-30 dBm

-40 dBrm

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz 691 pts

Span 40.0 MHz

‘ 1 ‘

Date: 28.FEB.2024 11:20:58

11AC20MIMO_Ant2_5865

Spectrum

(=]

Ref Level 20.00 dBm Offset 14.59 dB @ RBW 1 MHz

o Att 30dB  SWT 5.7 s @ ¥BW 3 MHz Mode auto FFT
Count 100/100

@ 1Rm View

M1[1]

10 dBm

2.37 dBm
5.8588640 GHz

M1

S S R S S
0 dBm

-10 dBm /

-20 dBm /

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz 691 pts

Span 40.0 MHz

‘ I ‘

Date: 28.FEB.2024 11:21:12

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-85 of 105



saronis. FCC RF Test Report Report No. : FR3N0102F

11AC20MIMO_Ant1_5885

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.69 dB @ RBW 1 MHz

o Att 30dB SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 2.84 dBm
5.8792690 GHz
10 dBm
M1
JL)_ ——
0 dem S aEn—

/ \
/ \

-30 dBm

-40 dem ]

-50 dBm

-60 dBm

=70 dBm

CF 5.885 GHz 691 pts Span 40.0 MHz

( i ) BRRRED W

Date: 28.FEB.2024 11:21:29

11AC20MIMO_Ant2_5885

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.81 dB @ RBW 1 MHz

o Att 30de  SWT 57 ps @ YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 2.71 dBm
5.8862740 GHz
10 dBm
M1
I SN I—
0 dBm

T )
1 N

-30 dBm

F——— P
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.885 GHz 691 pts Span 40.0 MHz

| Jil ] [T

Date: 28.FEB.2024 11:21:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-86 of 105



saronis. FCC RF Test Report Report No. : FR3N0102F

11AC40MIMO_Ant1_5835

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.28 dB @ RBW 1 MHz

o Att 30de  SWT 11.3 ps @ YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] 0.27 dBm
5.817980 GHz
10 dBm

/’ VT )
-20 dBn‘: / \
=30 dBm / \

i : “,—»/ \fH____L/—j

-50 dBm
-60 dBm
=70 dBm
CF 5.835 GHz 691 pts Span 80.0 MHz
T
( i ) T

Date: 28.FEB.2024 11:22:01

11AC40MIMO_Ant2_5835

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.39 dB @ RBW 1 MHz

o Att 30dB  SWT 11.3 ps @ YBW 3 MHz Mode auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 0.10 dBm
5.841480 GHz
10 dBm
M1
0 dém —

-10 dBm

| \
B . \

-50 dBm
-60 dBm
-70 dBm
CF 5.835 GHz 691 pts Span 80.0 MHz
T
( i ] QD W

Date: 28.FEB.2024 11:22:15

Sporton International Inc. (Kunshan) Page Number 1 A2-87 of 105
TEL : +86-512-57900158

FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AC40MIMO_Ant1_5875

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.69 dB @ RBW 1 MHz

SWT 11.3 ps @ VBW 3 MHz Mode auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

-0.04 dBm
5.869910 GHz

0dem

-10 dBm

-20 dBm

-30 dBm

-
-40 dBrn

-50 dBm

-60 dBm

=70 dBm

CF 5.875 GHz

691 pts

Span 80.0 MHz

‘ I

Date: 28.FEB.2024

11:22:32

11AC40MIMO_Ant2_5875

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14,81 dE @ RBW 1 MHz

SWT 11.3 ps @ ¥BW 3 MHz Mode auto FFT

@ 1Rm View

10 dBm

M1[1]

0.30 dBm
5.870020 GHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.875 GHz

691 pts

Span 80.0 MHz

. Il

Date: 28.FEB.2024

11:22:4¢6

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-88 of 105



saronis. FCC RF Test Report Report No. : FR3N0102F

11AC80MIMO_Ant1_5855

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14,48 dB @ RBW 1 MHz

o Att 30dB SWT 22.7 ps @ VBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] -3.21 dBm
5.889730 GHz
10 dem
0dem Fil

-10 dBm {V_W#ﬂfww”d\

-20 dBm

/ \

- ” It aY Ve S
-50 dBm

-60 dBm

=70 dBm

CF 5.855 GHz 691 pts Span 160.0 MHz

( i ] GinniD W

Date: 28.FEB.2024 11:23:03

11AC80MIMO_Ant2_5855

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.60 dB @ RBW 1 MHz

o Att 30dB  SWT 22,7 ps @ ¥YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] -3.31 dBm
5.853150 GHz
10 dBm
0 dBm kil
¥

N IR AR (N B

| |
/ \

[ 2o [ e
50 dem

-60 dBm

-70 dem

CF 5.855 GHz 691 pts Span 160.0 MHz

| Jil ] [T

Date: 28.FEB.2024 11:23:17

Sporton International Inc. (Kunshan) Page Number 1 A2-89 of 105
TEL : +86-512-57900158

FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report Report No. : FR3N0102F

11AC160MIMO_Antl 5815

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.35 dB @ RBW 1 MHz

o Att 30dB  SWT 43.5 ps @ VBW 3 MHz Mode Auto FFT
Count 100/100

@ 1Rm Yiew

M1[1] -7.37 dBm

5.836770 GHz
10 dBm

0dem

10 dBm I ik MN\,

-20 dBrm (\AM VU U \

-30 dBm
m /j \
40 GBI~ = b

—
-50 dBm
-60 dBm
=70 dBm
CF 5.815 GHz 691 pts Span 320.0 MHz
( i ] SRR W

Date: 28.FEB.2024 11:23:35

11AC160MIMO_Ant2_5815

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.458 dB @ RBW 1 MHz

o Att 30dB  SWT 43,5 ps @ ¥YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] -7.28 dBm
5.833520 GHz
10 dBm
0 dBm
M1
10 dBm P | FA—J\M"‘-‘\-”W [ P

-20 dBm

-30 dBm \\d\.
240 dBone bt // P LN

-50 dBm
-60 dBm
-70 dBm
CF 5.815 GHz 691 pts Span 320.0 MHz
T
( i ] QD W

Date: 28.FEB.2024 11:23:49

Sporton International Inc. (Kunshan) Page Number 1 A2-90 of 105
TEL : +86-512-57900158

FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AC160MIMO_Antl 5815 UNII-3

Spectrum u:vu
Ref Level 20.00 dBm  Offset 14.35 dB @ RBW 1 MHz
o Att 30dB SWT 43.5ps @ VBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] -8.92 dBm
5.850000 GHz
10 dBm M2[1] -7.04 dBm
5.811290 GHz
0dem
M2} a1
-10 dBm u— N{V‘\f‘—’l Mq‘_\”
-20 dBrm )
-30 dBm \\M
il efBT= - f/ Lorns,
-50 dBm
-60 dBrm
=70 dBm
CF 5.815 GHz 691 pts Span 320.0 MHz
]
‘ ) ] GRRRRRD e
Date: 27.FEB.2024 15:47:086
11AC160MIMO_Ant2_5815_UNII-3
Spectrum %ﬂ
Ref Level 20.00 dBm Offset 14.458 dB @ RBW 1 MHz
o Att 30de  SWT 43.5 s @ ¥YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] -8.17 dBm
5.850000 GHz
10 dBm M2[1] -6.79 dBm
2.825667 GHz
0 dBm
M2 a1
10 dBm u | s M"’\UN’L/MWJ\
-20 dBm }{
-30 dBm \‘k
L AG- B Ber__pan, /_/) [Pt ™ A
-50 dBm
-60 dBm
=70 dBm
CF 5.815 GHz 691 pts Span 320.0 MHz

. Il

Date: 27.FEB.2024 15:48:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-91 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX20MIMO_Antl_5845

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.33 dB @ RBW 1 MHz

SWT 57 ps @ ¥VBW 3 MHz Mode auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

2.46 dBm
5.8522360 GHz

0dem

-10 dBm

-20 dBm

-30 dBm

|
-40 dBrm

-50 dBm

-60 dBm

=70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

11:24:08

11AX20MIMO_Ant2_5845

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14,43 dé @ RBW 1 MHz

SWT 5.7 s @ ¥BW 3 MHz Mode auto FFT

@ 1Rm View

10 dBm

M1[1]

2.25 dBm
5.8514250 GHz

0 dBm

M1

-10 dBm

-20 dBm

-30 dBm

ST T ——
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

11:24:20

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-92 of 105



saronis. FCC RF Test Report Report No. : FR3N0102F

11AX20MIMO_Antl_5865

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.47 dB @ RBW 1 MHz

o Att 30de  SWT 5.7 ps @ VYBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] 2.09 dBm
5.8636110 GHz
10 dBm
M1
. I——

0dem =

[ \
/ \

-30 dBm

|
-40dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz 691 pts Span 40.0 MHz

( i ) T

Date: 28.FEB.2024 11:24:38

11AX20MIMO_Ant2_5865

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.59 dB @ RBW 1 MHz

o Att 30dB  SWT 5.7 s @ ¥BW 3 MHz Mode auto FFT
Count 100/100

@ 1Rm View

M1[1] 2.06 dBm

5.8589220 GHz
10 dBm

0 dem e

/ R

-20 dBm

-30 dBm

EE———
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz 691 pts Span 40.0 MHz

| Jil ] [T

Date: 28.FEB.2024 11:24:52

Sporton International Inc. (Kunshan) Page Number 1 A2-93 of 105
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report Report No. : FR3N0102F

11AX20MIMO_Ant1_5885

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.69 dB @ RBW 1 MHz

o Att 30dB SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
Count 1007100
@ 1Rm Yiew
M1[1] 2.61 dBm
5.8769540 GHz
10 dBm
mft
y
—
0 dem Vs

/ R
J \

-30 dBm

F— —
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.885 GHz 691 pts Span 40.0 MHz

( i ) BRRRED W

Date: 28.FEB.2024 11:25:09

11AX20MIMO_Ant2_5885

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.81 dB @ RBW 1 MHz

o Att 30de  SWT 57 ps @ YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 2.34 dBm
5.8859840 GHz
10 dBm
M1
0 dBm Mtu_\_k

/ R
/ \

-30 dBm

—_—
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.885 GHz 691 pts Span 40.0 MHz

| Jil ] [T

Date: 28.FEB.2024 11:25:23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-94 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX40MIMO_Antl_5835

Spectrum

(=]

Count 100/100

Ref Level 20.00 dBm
o Att 30dB SWT

Offset 14.27 dB @ RBW 1 MHz
11.3 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

0.22 dBm
5.836740 GHz

0dem

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.835 GHz

691 pts

Span 80.0 MHz

‘ I

Date: 28.FEB.2024 11:25:4¢

11AX40MIMO_Ant2_5835

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.38 dB @ RBW 1 MHz
SWT 11.3 ps @ ¥YBW 3 MHz

Mode Auto FFT

@ 1Rm View

10 dBm

M1[1]

0.41 dBm
5.836740 GHz

0 dBm

fury

-10 dBm

-20 dBm

-30 dBm

|

-50 dBm

-60 dBm

=70 dBm

CF 5.835 GHz

691 pts

Span 80.0 MHz

. Il

Date: 28.FEB.2024 11:25:5

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-95 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX40MIMO_Ant1_5875

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.68 dB @ RBW 1 MHz
SWT 11.3 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] 0.45 dBm

5.867710 GHz

0dem

-10 dBm /

-20 dBm

-30 dBm

e
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.875 GHz

691 pts

Span 80.0 MHz

‘ I

) CHRRAREED o

Date: 28.FEB.2024 11:26:12

11AX40MIMO_Ant2_5875

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.80 dB @ RBW 1 MHz
SWT 11.3 ps @ ¥YBW 3 MHz

Mode Auto FFT

@ 1Rm View

10 dBm

M1[1] 0.96 dBm

5.862840 GHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

g
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.875 GHz 691 pts

Span 80.0 MHz

. Il

Date: 28.FEB.2024 11:26:26

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-96 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX80MIMO_Antl_5855

Spectrum

(=]

Ref Level 20.00 dBm  Offset 14.47 dB @ RBW 1 MHz

o Att 30dB  SWT 22.7 ps @ VBW 3 MHz
Count 100/100

Mode Auto FFT

@ 1Rm Yiew

M1[1]

10 dBm

-2.73 dBm
5.817490 GHz

0 dBm —

-10 dBm

-20 dBm j

-30 dBm J

B

-50 dBm

-60 dBm

=70 dBm

CF 5.855 GHz

691 pts

Span 160.0 MHz

‘ I

Date: 28.FEB.2024 11:26:43

11AX80MIMO_Ant2_5855

Spectrum

(=]

Ref Level 20.00 dBm Offset 14.59 dB @ RBW 1 MHz

o Att 30dB  SWT 22,7 Us @ ¥YBW 3 MHz
Count 100/100

Mode Auto FFT

@ 1Rm View

M1[1]

10 dBm

-2.57 dBm
5.838790 GHz

0 dem —

-10 dBm

-20 dBm J

-30 dBm J

EiGEne=

-50 dBm

-60 dBm

=70 dBm

CF 5.855 GHz

691 pts

Span 160.0 MHz

. Il

Date: 28.FEB.2024 11:26:57

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-97 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX160MIMO_Ant1_5815

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.31 dB @ RBW 1 MHz
SWT 43.5 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

-5.68 dBm
5.810830 GHz

0dem

-10 dBm

-20 dBm

|

-30 dBm

L ofBon A A,

A

-50 dBm

-60 dBm

=70 dBm

CF 5.815 GHz

691 pts

Span 320.0 MHz

‘ I

Date: 28.FEB.2024 11:27:14

11AX160MIMO_Ant2_5815

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14,43 dé @ RBW 1 MHz
SWT 43.5 ps @ ¥YBW 3 MHz

Mode Auto FFT

@ 1Rm View

10 dBm

M1[1]

-5.73 dBm
5.817780 GHz

0 dBm

-10 dBm

-20 dBm [

-30 dBm ]

40 AR L =

-50 dBm

-60 dBm

=70 dBm

CF 5.815 GHz 691 pts

Span 320.0 MHz

. Il

Date: 28.FEB.2024 11:27:28

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-98 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11BE20MIMO_Antl_5845

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

SWT

Offset 14.33 dB @ RBW 1 MHz

5.7 ps @ VBW 3 MHz Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

0.99 dBm
5.8371270 GHz

0dem

-10 dBm

-20 dBm /

-30 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

‘ I

Date: 28.FEB.2024 11:27:46

11BE20MIMO_Ant2_5845

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

SWT

Offset 14,42 dé @ RBW 1 MHz

5.7 s @ ¥BW 3 MHz Mode auto FFT

@ 1Rm View

10 dBm

M1[1]

1.34 dBm
5.8439000 GHz

0 dBm

-10 dBm /

-20 dBm /

-30 dBm

| it amm—

-50 dBm

-60 dBm

=70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

. Il

Date: 28.FEB.2024 11:28:00

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-99 of 105



saronis. FCC RF Test Report Report No. : FR3N0102F

11BE20MIMO_Ant1l_5865

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.47 dB @ RBW 1 MHz

o Att 30de  SWT 5.7 ps @ VYBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] 0.91 dBm
5.8566640 GHz
10 dBm
M1
0dem

/1 \
/ \

-30 dBm

= .
-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz 691 pts Span 40.0 MHz

( i ] GinniD W

Date: 28.FEB.2024 11:28:17

11BE20MIMO_Ant2_5865

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.58 dB @ RBW 1 MHz

o Att 30de  SWT 57 ps @ YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 1.20 dBm
5.8626270 GHz
10 dBm
M1
0 dBm . T

[ \
| \

-30 dBm

20 dem—

-50 dBm

-60 dBm

=70 dBm

CF 5.865 GHz 691 pts Span 40.0 MHz

]
| Jil ] [T TR

Date: 28.FEB.2024 11:28:21

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number : A2-100 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11BE20MIMO_Ant1_5885

Spectrum

(=]

Ref Level 20.00 dBm  Offset 14.69 dB @ RBW 1 MHz

o Att 30de  SWT 5.7 ps @ VYBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm View
M1[1] 1.20 dBm
5.8913680 GHz
10 dBm
M1
0 dBm T

-10 dBm /

-20 dBm /

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.885 GHz 691 pts

Span 40.0 MHz

‘ I

Date: 28.FEB.2024 11:28:49

11BE20MIMO_Ant2_5885

Spectrum

(=]

Ref Level 20.00 dBm Offset 14.80 dB @ RBW 1 MHz

o Att 30dB  SWT 5.7 s @ ¥BW 3 MHz Mode auto FFT
Count 100/100

@ 1Rm View

M1[1]

10 dBm

5.8840740 GHz

1.27 dBm

0 dBm e

-10 dBm /

-20 dBm /

-30 dBm

-40 dBm

Date: 28.FEB.2024 11:29:02

-50 dBm

-60 dBm

-70 dBm

CF 5.885 GHz 691 pts Span 40.0 MHz
( i ] BRRRED W

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number

: A2-101 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11BE40OMIMO_Antl_5835

Spectrum

(=]

Ref Level 20.00 dBm
o Att
Count 100/100

Offset 14.28 dB @ RBW 1 MHz
30de  SWT 11.3 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] -1.60 dBm

5.850170 GHz

0dem

-10 dBm [
-20 dBm

-30 dBm j

[ -0 oiBm

-50 dBm

-60 dBm

=70 dBm

CF 5.835 GHz 691 pts

Span 80.0 MHz

‘ I

) CHRRAREED o

Date: 28.FEB.2024 11:29:20

11BE4AOMIMO_Ant2_5835

Spectrum

(=]

Ref Level 20.00 dBm
o Att
Count 100/100

Offset 14.38 dB @ RBW 1 MHz
30dB  SWT 11.3 ps @ ¥YBW 3 MHz

Mode Auto FFT

@ 1Rm View

10 dBm

M1[1] -1.33 dBm

5.837430 GHz

M1
0 dBm

-10 dBm

-20 dBm [

-30 dBm /

[0 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.835 GHz 691 pts

Span 80.0 MHz

. Il

Date: 28.FEB.2024 11:29:34

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-102 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11BE40MIMO_Ant1_5875

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.69 dB @ RBW 1 MHz
SWT

11.3 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

-0.89 dBm
5.863540 GHz

0dem

-10 dBm

-20 dBm

-30 dBm

~H0 dBm

-50 dBm

-60 dBm

=70 dBm

CF 5.875 GHz

691 pts

Span 80.0 MHz

‘ I

Date: 28.FEB.2024 11:29:52

11BE4AOMIMO_Ant2_5875

Spectrum

(=]

Ref Level 20.00 dBm
o Att 30 dB
Count 100/100

Offset 14.80 dB @ RBW 1 MHz
SWT

11.3 ps @ ¥YBW 3 MHz

Mode Auto FFT

@ 1Rm View

10 dBm

M1[1]

-0.84 dBm
5.856940 GHz

0 dBm

M1

-10 dBm

-

-20 dBm

|

-30 dBm

/

Erp S Sl

-50 dBm

-60 dBm

=70 dBm

CF 5.875 GHz

691 pts

Span 80.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-103 of 105



saronis. FCC RF Test Report

Report No. : FR3NO102F

11BESBOMIMO_Antl_5855

Spectrum

(=]

Ref Level 20.00 dBm  Offset 14.47 dB @ RBW 1 MHz

o Att 30dB  SWT 22.7 ys @ VBW 3 MHz Mode Auto FFT
Count 100/100

@ 1Rm Yiew

M1[1]

10 dBm

-3.96 dBm
5.820730 GHz

0dem Pt

-10 dBm

/_/J [, [

-20 dBm

-30 dBm j
Bt

-50 dBm

-60 dBm

=70 dBm

CF 5.855 GHz 691 pts

Span 160.0 MHz

‘ 1 ‘

Date: 28.FEB.2024 11:30:23

11BESOMIMO_Ant2_5855

Spectrum

(=]

Ref Level 20.00 dBm Offset 14.59 dB @ RBW 1 MHz

o Att 30dB  SWT 22,7 ps @ YBW 3 MHz Mode Auto FFT
Count 100/100

@ 1Rm View

M1[1]

10 dBm

-4.16 dBm
5.858700 GHz

0 dBm

-10 dBm

-20 dBm J

-30 dBm f

o

-50 dBm

-60 dBm

=70 dBm

CF 5.855 GHz 691 pts

Span 160.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A2-104 of 105



saronis. FCC RF Test Report Report No. : FR3N0102F

11BE160MIMO_Ant1_5815

Spectrum | I::vtll

Ref Level 20.00 dBm  Offset 14.31 dB @ RBW 1 MHz

o Att 30dB  SWT 43.5 ps @ VBW 3 MHz Mode Auto FFT
Count 100/100

@ 1Rm Yiew

M1[1] -6.57 dBm

5.813150 GHz
10 dBm

0dem

-10 dBm " uh—\)" pcmm

-20 dBm

-30 dBm I

A
AT

40 g2 . b, =

-50 dBm

-60 dBm

=70 dBm

CF 5.815 GHz 691 pts Span 320.0 MHz

( i ] GinniD W

11BE160MIMO_Ant2_5815

Spectrum | |:'%-nl

Ref Level 20.00 dBm Offset 14.43 dB @ RBW 1 MHz

o Att 30dB  SWT 43.5ps @ YBW 3 MHz Mode Auto FFT
Count 100/100

@ 1Rm View

M1[1] -6.24 dBm

5.819170 GHz
10 dBm

0 dBm

-10 dBm [ oo

[ o
-20 dBm

|

A

-30 dBm
L=a). o a /*/ R SO T Y W ST

-50 dBm

-60 dBm

=70 dBm

CF 5.815 GHz 691 pts Span 320.0 MHz

l Jil ) CRRERRED

Date: 28.FEB.2024 11:31:08

Sporton International Inc. (Kunshan) Page Number : A2-105 of 105
TEL : +86-512-57900158

FCC ID : XMR2023SG885GWF
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<Single RU>

Maximum power spectral density E.l.LR.P

Test Result
TestMode Antenna Freq(MHz) [ dgrﬁfl\bjlllgz] [ dBEri/RIVIPHz] [I(Ejlgrslll\-/llmt] Verdict
2.05 3.21 <20.00 PASS
Antl 5845 2.33 3.49 <20.00 PASS
2.36 3.52 <20.00 PASS
2.16 3.32 <20.00 PASS
Ant2 5845 2.18 3.34 <20.00 PASS
2.17 3.33 <20.00 PASS
5.12 9.29 <20.00 PASS
total 5845 5.27 9.44 <20.00 PASS
11AX20MIMO 5.28 9.45 <20.00 PASS
2.34 3.50 <20.00 PASS
Antl 5885 2.30 3.46 <20.00 PASS
2.46 3.62 <20.00 PASS
2.13 3.29 <20.00 PASS
Ant2 5885 2.05 3.21 <20.00 PASS
2.22 3.38 <20.00 PASS
5.25 9.42 <20.00 PASS
total 5885 5.19 9.36 <20.00 PASS
5.35 9.52 <20.00 PASS
0.89 2.05 <20.00 PASS
Antl 5845 1.60 2.76 <20.00 PASS
1.08 2.24 <20.00 PASS
0.24 1.40 <20.00 PASS
Ant2 5845 0.53 1.69 <20.00 PASS
1.18 2.34 <20.00 PASS
3.59 7.76 <20.00 PASS
total 5845 4.11 8.28 <20.00 PASS
4.14 8.31 <20.00 PASS

11BE20MIMO
0.62 1.78 <20.00 PASS
Antl 5885 0.83 1.99 <20.00 PASS
0.86 2.02 <20.00 PASS
0.65 1.81 <20.00 PASS
Ant2 5885 0.94 2.10 <20.00 PASS
1.38 2.54 <20.00 PASS
3.65 7.82 <20.00 PASS
total 5885 3.90 8.07 <20.00 PASS
4.14 8.31 <20.00 PASS
Sporton International Inc. (Kunshan) Page Number 1 A3-10f 31

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO102F

Test Graphs

11AX20MIMO_Antl_5845 26Tone_RUO

Spectrum |

(=]

Ref Level 20.00 dBm Offset 14.33 dB @ RBW 1 MHz

J Att 30de  SWT 5. 7ps @ VBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 2.05 dBm
5.8363170 GHz
10 dBm
M1
0 dBm: Vo

[\

-20 dBm

-30 dBm / \ /\

0 e ]
-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz
]
[ il ] (TR
Date: 28.FEB.2024 12:30:04
11AX20MIMO_Antl_5845_52Tone_RU37
Spectrum | |:%;'l
Ref Level 20.00 dBm Offset 14.33 dB @ RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 2.33 dBm
5.8387480 GHz
10 dBm
M1
0 dBm .

[\

LA

-30 dBm

-40 dBm

-50 dém

-60 dBm

-70 dBm

CF 5.845 GHz 691 pts

( i J

Date: Z28.FEB.2024 12:32:26

Span 40.0 MHz
—
ARRREEEED

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A3-2 0of 31



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX20MIMO_Antl 5845 _106Tone RU53

Spectrum |u%1
Ref Level 20,00 dém  Offset 14,33 dB & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] 2.36 dBm
5.8374170 GHz
10 dém
11
y
0 dBm: / \
-10 dem
-20 dBm // j IV\
-30 dBm L
| -3 oem— p————
-50 dBm
-60 dBrn
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz
]
L )y J WRRRRED We
Date: 28.FEB.2024 12:34:05
11AX20MIMO_Ant2_5845_26Tone_RUO
Spectrum |u%1
Ref Level 20,00 dém  Offset 14,43 dB & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] 2.16 dBm
5.8364910 GHz
10 dem
M1
0 dem / \
-10 dBm / \
-20 dBm / \
-30 dBm
30 dem S ]
-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz
L )y J G we
Date: 28.FEB.2024 12:20:18
Sporton International Inc. (Kunshan) Page Number 1 A3-30of 31

TEL : +86-512-57900158

FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX20MIMO_Ant2_ 5845 52Tone RU37

Spectrum

(=)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,43 dB @ RBW 1 MHz

SWT 57 ps @ VBW 3 MHz Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] 2.18 dBm

5.8386900 GHz

0 dBm

-10 dBm

-20 dém

-30 dBm

A

=20 dBm

-50 dém

-60 dBm

-70 dBm

CF 5.845 GHz

691 pts Span 40.0 MHz

( i

Date: 28.FEB.2024

12:

] R

32:39

11AX20MIMO_Ant2_5845_106Tone_RU53

Spectrum

=)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,43 dB @ RBW 1 MHz

SWT 57 ps @ VBW 3 MHz Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] 2.17 dBm

5.8401950 GHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

|40 demi—

-50 dBm

-60 dBm

-70 dBm

CF 5.845 GHz

691 pts Span 40.0 MHz

( i

Date: 28.FEB.2024

12:36:00

] R

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A3-4 of 31



SPORTON LAB. FCC RF Test Re

port

Report No. : FR3NO102F

11AX20MIMO_Antl_5845_UNII-3_26Tone_RUQ

Spectrum

(=)

j= Att
Count 100/100

Ref Level 20.00 dBm
30 dB

Offset 14,33 dB @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

0 dBm

B3

e

mM2[1]

-26.74 dBm
5.8500000 GHz
0.74 dBm
5.8367101 GHz

-10 dBm

-20 dém

-30 dBm

40 dem

-50 dém

-60 dBm

-70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

( i

Date: 28.FEB.2024 12:

18:22

11AX20MIMO_Ant2_5845_UNII-3_26Tone_RUO

Spectrum

(=)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,43 dB @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

0 dBm

mM2[1]

-38.96 dBm
5.8500000 GHz
0.77 dBm
5.8364203 GHz

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.845 GHz

691 pts

Span 40.0 MHz

( i

Date: 28.FEB.2024 12:12:38

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A3-50f 31



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX20MIMO_Antl_5845_UNII-4_26Tone_RUQ

Spectrum |u%1
Ref Level 20,00 dém  Offset 14,33 dB & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] -25.30 dBm
5.8500000 GHz
10 dém M2[1] -25.25 dBm
5.8501014 GHz
0 dBm: / \
-10 dBm / \
-20 dBem / \’\J [
-30 dBm /—\ f\v L
[ 40 dBm—
-50 dBm
-60 dBrn
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz
]
L )y J W we
Date: 28.FEB.2024 12:14:08
11AX20MIMO_Ant2_5845_UNII-4_26Tone_RUO
Spectrum |u%1
Ref Level 20,00 dém  Offset 14,43 dB & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] -29.68 dBm
5.8500000 GHz
10 dBm mM2[1] -29.37 dBm
5.8520725 GHz
0 dem / \
-10 dBrmn / \
-20 dBm / L
M1 M2
-30 dBm o £ x
W \‘/ /L
-40 dBm e
-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz

( i

Date: 28.FEB.2024

12:12:45

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A3-6 of 31



saronis. FCC RF Test Report

Report No

. FR3NO102F

11AX20MIMO_Antl 5885 26Tone RUS

Spectrum

&)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,62 dB @ RBW 1 MHz

SWT 57 ps @ VBW 3 MHz Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

2.34 dBm
5.8935090 GHz

0 dBm

-10 dBm

-20 dém

-30 dBm

—
-40 dBm

-50 dém

-60 dBm

-70 dBm

CF 5.885 GHz

691 pts

Span 40.0 MHz

( i

Date: 28.FEB.2024

12:36:26

11AX20MIMO_Antl_5885_52Tone_RU40

Spectrum

=)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,62 dB @ RBW 1 MHz

SWT 57 ps @ VBW 3 MHz Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1]

2.30 dBm
5.8913680 GHz

0 dBm

M1

=

-10 dBm

/

-20 dBm

J

-30 dBm

R
-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.885 GHz

691 pts

Span 40.0 MHz

( i

Date: 28.FEB.2024

12:36:59

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number

: A3-7 of 31



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX20MIMO_Antl_5885_106Tone RU54

Spectrum

&)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,62 dB @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] 2.46 dBm

5.8921200 GHz

0 dBm

M1

-10 dBm

-20 dém

-30 dBm

-50 dém

-60 dBm

-70 dBm

CF 5.885 GHz

691 pts

Span 40.0 MHz

i

28.FEB.2024

L

Date: 12

:38:49

11AX20MIMO_Ant2_5885_26Tone_RUS

Spectrum

=)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,81 dB @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] 2.13 dBm

5.8935670 GHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.885 GHz

691 pts

Span 40.0 MHz

i

28.FEB.2024

L

Date:

12:36:40

] R

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A3-8 of 31



saronis. FCC RF Test Report

Report No. : FR3NO102F

11AX20MIMO_Ant2_5885_52Tone_RU40

Spectrum

&)

Ref Level 20,00 dém Offset 14,81 dB & RBW 1 MHz

j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 2.05 dBm
5.8937410 GHz
10 dém
M1
0 dBm: —

[ ]\

-20 dém /

-30 dBm

-40 dBm

-50 dBm
-60 dBrn
-70 dBm
CF 5.885 GHz 691 pts Span 40.0 MHz
L )y J G we
Date: 28.FEB.2024 12:37:13
11AX20MIMO_Ant2_5885_106Tone_RU54
Spectrum u%?
Ref Level 20,00 dém Offset 14,81 dB & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] 2.22 dBm
5.8921200 GHz
10 dBm
M1
[ 2
0 dem

/ \

-20 dBm f\\ \

0

-30 dBm
-40 dBm
-50 dem
-60 dBm
-70 dBm
CF 5.885 GHz 691 pts Span 40.0 MHz
.
L )y J WRRRRED We
Date: 28.FEB.2024 12:40:58
Sporton International Inc. (Kunshan) Page Number 1 A3-9 of 31

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report Report No. : FR3N0102F

11BE20MIMO_Antl 5845 26Tone RUO

Spectrum | u%?

Ref Level 20,00 dém  Offset 14,33 dB & RBW 1 MHz

j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 0.89 dBm
5.8366060 GHz
10 dém
M1
0 dBm: =

[\
[ ]

-30 dBm

P A

-50 dem

-60 dBm

-70 dBm

CF 5.845 GHz 691 pts Span 40.0 MHz
[ il ] (TR ]

Date: 28.FEB.2024 12:41:41

11BE20MIMO_Ant1_5845_52Tone_RU37

Spectrum | u%?

Ref Level 20,00 dém  Offset 14,33 dB & RBW 1 MHz

j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@ 1Rm Yiew
M1[1] 1.60 dBm
5.8370690 GHz
10 dem
M1
¥
0 dem

AR
-20 dBm / \

-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz
]
[ il ] [T

Date: 28.FEB.2024 12:45:55

Sporton International Inc. (Kunshan) Page Number 1 A3-10 of 31
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report

Report No

. FR3NO102F

11BE20MIMO_Antl 5845 _106Tone RU53

Spectrum

&)

Ref Level 20,00 dém  Offset 14,33 dB & RBW 1 MHz

= Att 30dB SWT 5.7 ps @ VBW 3 MHz
Count 100/100

Mode Auto FFT

@ 1Rm Yiew

M1[1]

10 dBm

1.08 dBm
5.8364330 GHz

0 dBm s

-10 dBm

-20 dém

-30 dBm /

ErEn

-50 dém

-60 dBm

-70 dBm

CF 5.845 GHz 691 pts

Span 40.0 MHz

( i J

Date: 28.FEB.2024 12:46:58

11BE20MIMO_Ant2_5845_26Tone_RUO

Spectrum

=)

Ref Level 20,00 dém Offset 14,42 dB & RBW 1 MHz

= Att 30dB SWT 5.7 ps @ VBW 3 MHz
Count 100/100

Mode Auto FFT

@ 1Rm Yiew

M1[1]

10 dBm

0.24 dBm
5.8363170 GHz

0 dBm

-10 dBm /

-20 dBm

N

-50 dBm

-60 dBm

-70 dBm

CF 5.845 GHz 691 pts

( i J

Date: 28.FEB.2024

12:41:55

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number

: A3-11 of 31



saronis. FCC RF Test Report Report No. : FR3N0102F
11BE20MIMO_Ant2_5845_52Tone_RU37
Spectrum u%?
Ref Level 20,00 dém Offset 14,42 dB & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] 0.53 dBm
5.8379960 GHz
10 dBm
M1
0 dBm: / \
-10 dem / \
-20 dBm / \\F
-30 deém Am L
- gar————]
-50 dBm
-60 dBrn
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz
L )y J G we
Date: 28.FEB.2024 12:46:09
11BE20MIMO_Ant2_5845_106Tone_RU53
Spectrum u%?
Ref Level 20,00 dém Offset 14,42 dB & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] 1.18 dBm
5.8425110 GHz
10 dBm
M1
0 dem / ‘r!ﬁ“\
-10 dBrmn / \
-20 dBm /
-30 dBm k /_\‘ L
—40 8B v/ —_—
-50 dBm
-60 dBm
-70 dBm
CF 5.845 GHz 691 pts Span 40.0 MHz
e ———————]
L )y J WRRRRED We
Date: 28.FEB.2024 12:47:12
Sporton International Inc. (Kunshan) Page Number 1 A3-12 of 31

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



saronis. FCC RF Test Report

Report No. : FR3NO102F

11BE20MIMO_Antl 5885 26Tone RUS

Spectrum

&)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,62 dB @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] 0.62 dBm

5.8936250 GHz

0 dBm

M1

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dém

-60 dBm

-70 dBm

CF 5.885 GHz 691 pts

Span 40.0 MHz

i

28.FEB.2024

L

Date: 12:47:4

%)

11BE20MIMO_Antl_5885_52Tone_RU40

Spectrum

=)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,62 dB @ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Yiew

10 dBm

M1[1] 0.83 dBm

5.8923520 GHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

. —
-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.885 GHz 691 pts

Span 40.0 MHz

i

28.FEB.2024

L

Date: 12:48:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A3-13 of 31



saronis. FCC RF Test Report

Report No. : FR3NO102F

11BE20MIMO_Antl_5885_106Tone RU54

Spectrum

&)

Ref Level 20.00 dBm
j= Att 30 dB
Count 100/100

Offset 14,62 dB @ RBW 1 MHz

SWT 57 ps @ VBW 3 MHz Mode Auto FFT

@ 1Rm Yiew

M1[1]

10 dBm

0.86 dBm
5.8911360 GHz

M1
0 dBm

-10 dBm

-20 dém /

-30 dBm

-40 dBm

-50 dBm
-60 dBrn
-70 dBm
CF 5.885 GHz 691 pts Span 40.0 MHz
L )y J G we
Date: 28.FEB.2024 12:49:36
11BE20MIMO_Ant2_5885_26Tone_RUS8
Spectrum u%?
Ref Level 20,00 dém  Offset 14,80 d& & RBW 1 MHz
j Att 30de  SWT 5. 7ps » YBW 3 MHz Mode Auto FFT
Count 100/100
@®1Rm Yiew
M1[1] 0.65 dBm
5.8933360 GHz
10 dBm
1
0 dBm /—L\
-10 dBrmn

-20 dBm /

/

-30 dBm r_‘/\/_\/ \/—ﬂ
—_HEW—L——*__H \iw
-50 dBm
-60 dBm
-70 dBm
CF 5.885 GHz 691 pts Span 40.0 MHz
.
[ U ] [TIRERT™
Date: Z8.FEB.2024 12:47:55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number 1 A3-14 of 31





